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Annex B

RF power output conducted

Test Report No.; G5M208010006-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex B
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FCC part 15.247
Peak output power conducted

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Lid.
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 0 / 2402 MHz
Comment 3
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@ Ref Lwvl 0.27 dBm VBW 1 MH=z
10 dBm 2.40211924 GHz SWT 5 ms Unit dBm
10
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Center 2.402 GHz 700 kHz/ Span 7 MHz

Comment 2A: Output power=0.27 dBm; verdict: PASS
Date: 13.MAR.2008 13:31:04

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str, 38¢, D-15526 Reichenwalde, Germany
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" Broduct Beeee
FCC part 15.247
Peak output power conducted
EUT UMTS GSM phone
Model €610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C /  Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 39 / 2441 MHz
Comment 3

Marker 1 [T1] RBW 1 MHz RE Att 30 dB
® Ref Lvl -0.22 dBm VBW 1 MHz
10 dBm 2.44109118 GHz SWT 5 ms Unit dBm
10
d
8 dB pffset
1
0 Y
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_10 / \
/ A\
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1VIEW 1MA
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-60

-80
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Center 2.441 GHz 700 kHz/ Span 7 MHz

Comment A: Output power=-0.22 dBm; verdict: PASS
Date: 13.MAR.2008 14:08:43

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Comment 1
Comment 2
Comment 3

UMTS GSM phone

C610

Pantech Co., Ltd.

23°C /  Vnom

Eurofins ETS Product Service GmbH / Mr. Hoppe
FCC part 15 section 247(b)

Peak output power

Channel.: 78 / 2480 MHz

Marker 1 [T1] RBW 1 MHz RF Att 30 dB

Ref Lwvl 0.35 dBm VBW 1 MHz

10 dBm 2.48011924 GHz SWT 5 ms Unit dBm
10

8 dB pPffset
1
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Center 2.48 GHz 700 kHz/ Span 7 MHz

Comment A: Output power=0.35 dBm; verdict: PASS
Date: 13.MAR.2008 14:15:36

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str, 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C / Vmin
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 0 / 2402 MHz
Comment 3
Marker 1 [T1] RBW 1 MHz RE Att 30 dB
® Ref Lvl 0.30 dBm VBW 1 MHz
10 dBm 2.40209118 GHz SWT 5 ms Unit dBm
10
8 dB pPffset
1
0 \ S
// \\
e v N
B / \\
1VIEW / \ iMa
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-60
-70
-80
-9
Center 2.402 GHz 700 kHz/ Span 7 MHz
Comment A: Output power=0.3 dBm; verdict: PASS
Date: 13.MAR.2008 13:35:36

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247

Peak output power conducted

EUT UMTS GSM phone
Model C610

Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C |/ Vmax

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(b)

Comment 1 Peak output power

Comment 2 Channel.: 39 / 2441 MHz

Comment 3

Marker 1 [T1] RBW 1 MH=z RF Att 30 dB
Ref Lvl -0.10 dBm VBW 1 MHz
10 dBm 2.44086673 GHz SWT 5 ms Unit dBm
10
8 dB pPffset
1
0 h 4
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y /////// h\\\\\\
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1VIEW 1MA
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-80
=90
Center 2.441 GH=z 700 kHz/ Span 7 MHz
Comment A: Output power=-0.1 dBm; verdict: PASS

Date: 13.MAR.2008 13:58:22

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247

Peak output power conducted

EUT

Model

Approval Holder
Temperature / Voltage

UMTS GSM phone
C610

Pantech Co., Ltd.
23°C / Vmax

Test Site / Operator Eurofing ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 78 / 2480 MHz
Comment 3
Marker 1 [T1] RBW 1 MHz RE Att 30 dB
Ref Lvl 0.34 dBm VBW 1 MHz
10 dBm 2.48013327 GHz SWT 5 ms Unit dBm
10
8 dB pffset
1
0 e h 4
//////Vf’ “N\K\\\\\
~-10 V4 N
N / \
\\
1VIEW M/ \ 1MA
-30 \
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-50
~60
-70
-80
-90
Center 2.48 GHz 700 kHz/ Span 7 MHz
Comment A: Output power=0.34 dBm; verdict: PASS

Date: 13.MAR.2008 14:25:38

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Peak output power conducted
EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C /  Vmax
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 0 / 2402 MHz
Comment 3
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@ Ref Lvl 0.32 dBEm VEW 1l MHz
10 dBEm 2.40185271 GHz SWT 5 ms Unit dBm
10
8 dB Dffset
1
0 - =
// ~‘“\‘\
-10 7 \\
-20 / ]

LVIEW w,,,..-,.r-«// \ 1MA
~3opes] \
-40Q
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-7Q
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~90

Center 2.402 GH=z 700 kHz/ Span 7 MH=z

Comment A: Output power=0.32 dBm; verdict: PASS
Date: 13.MAR.2008 13:53:40

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1




&% eurofins,

LTS Beoriuet Servios fanbhi

FCC part 15.247
Peak output power conducted

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C /  Vmin
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(b)
Comment 1 Peak output power
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
Marker 1 [T1] RBW 1 MHz RF Att 30 dB
@ Ref Lvl -0.09 dBm VBW 1 MHz
10 dBm 2.44085271 GH=z SWT 5 ms Unit dBm
10
8 dB DPffset
1
0 h 4
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Center 2.441 GH=z 700 kHz/

Comment A; Output power=-0.09 dBm; verdict:
Date: 13.MAR.2008 14:03:32

PA5S5

Span 7 MHz

Measurement diagram

Eurofins ETS Product Service

GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.24

7

Peak output power conducted

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

UMTS GSM phone

C610

Pantech Co., Ltd.

23°C /  Vmin

Eurofins ETS Product Service GmbH / Mr. Hoppe
FCC part 15 section 247(b)

Comment 1 Peak output power
Comment 2 Channel.: 78 / 2480 MHz
Comment 3
Marker 1 [T1] RBW 1l MHz RE Att 30 dB
Ref Lvl 0.32 dBm VBW 1 MH=z
10 dBm 2.48014729 GH=z SWT 5 ms Unit dBm
10
8 dB pPffset
1
0 et W
/ —q\_\
y / \
// \\
-20 AN
1VIEW FM/M \ 1MA
> \\\"'W\
~4C
=50
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-80
=90
Center 2.48 GH=z 700 kHz/ Span 7 MHz
Comment A: Output power=0,32 dBm; verdict: PASS
Date: 13.MAR.2008 14:36:20

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex C

20 dB bandwidth

Test Report No.: GEM208010006-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex C
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FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

& cor 1n

10 dBm

UMTS GSM phone

C610

Pantech Co., Ltd.

23°C / Vnom

Eurofins ETS Product Service GmbH / Mr. Hoppe
FCC part 15 section 247(a)

20 dB bandwidth

Channel.: 0 / 2402 MHz

Delta 1 [T1] RBW 10 kH=z RE Att
-0.19 dB VBW 10 kH=z
956.67815631 kHz SWT 56 ms Unit

30 dB

dBm

10
8 dB pPffset
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Center 2.402 GHz 220 kHz/ Span 2.2 MHz

Comment A: 20 dB bandwidth: 95¢.7 KHz

Date: 13.MAR.2

008 15:24:47

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

UMTS GSM phone
C610

Pantech Co., Ltd.
23°C / Vnom

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
Delta 1 [T1] RBW 10 kHz RF Att 30 dB
@Ref Lvl -0.69 dB VBW 10 kHz
10 dBm 952.27815632 kHz SWT 56 ms Unit dBm
10
8 dB Pffset
0
_10 M\Vll‘\r aadi
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Center 2.441 GH=z 220 kHz/ Span 2.2 MHz

Comment A: 20 dBR bandwidth: 952.3 KHz
Date: 13.MAR. 2008 15:27:22

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
20 dB bandwidth

EUT

Model

Approval Holder
Temperature / Voltage

ETE Product Barvic

UMTS GSM phone
c610

Pantech Co., Ltd.
23°C /  Vnom

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(a)
Comment 1 20 dB bandwidth
Comment 2 Channel.: 78 / 2480 MHz
Comment 3
Delta 1 [T1] RBW 10 kHz RF Att 30 4B
® Ref Lvl -0.38 dB VBW 10 kH=z
10 dPm 934.61643286 kHz SWT 56 ms Unit dBm
10
8 dB Dffset
Q
~10 j\/\/n\/\v /\'\A%Jﬂ
-20 I\l/\ﬂl Wl A
1MA

1VIEW

- TH —-25.837 dJdBum

At

Pl (
-60
-7¢
-80
-90
Center Z2.48 GH=z 220 kHz/ Span 2.2 MHz

Comment A: 20 dB bandwidth: 934.6 KHz
Date: 13.MAR.2008 15:29:40

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢c, D-15526 Reichenwalde, Germany
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RSS Gen
Occupied Bandwidth

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 0 / 2402 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3
Marker 1 [T1] RBW 20 kHz RF Att 30 dB
® Ref Lvl -2.53 dBm VBW 50 kHz
10 dbm 2.40197134 GHz SWT 14 ms Unit dBm
10
8 dB pffset v [T1] ~3.53 dBo
2.40197134 GHz
0 = (9)3: 9(08.21643287 KHz
MM VTl [T1] -19.88 dB
_1¢ 2.40153046 GH
/ \J VT: [T1] -20.71 dBr
T MM“\TZ 2.40243868 GHz
-20 ¥ L/ b
1VIEW /\‘kl\ 1MA
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-90

Center 2.402 GH=z 220 kHz/ Span 2.2 MHz

Comment A: Occupied bandwidth: 908.2 KHz
Date: 14 .MAR.2008 09:55:15

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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RSS Gen

é BT Brprdunt Beevio

Occupied Bandwidth

EUT
Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification

Comment 1
Comment 2
Comment 3

& {amni

UMTS GSM phone

C610
23°C |/

Pantech Co., Ltd.
Vhom
Eurofins ETS Product Service GmbH / Mr. Hoppe
4.4 .1 Occupied Bandwidth

Channel.; 39 / 2441 MHz
A spectrum analyzer with an integrated 99% power bandwidth function is used

Marker 1 [T1] RBW 20 kHz RF Att 30 dB
Ref Lvl —2.84 dBm VBW 50 kHz
10 dBm 2.44097134 GHz SWT 14 ms Unit dBm
10
8 dB ptfset Yi|[T1) ~3.84 dBn g
2.44097134 GHz
0 3 0)= 51262525050 Kz
MJ"\,\/\ vl [T1] -2Q.46 dBm
-10 AJ 2.44053046 GHz
F/\’/‘/\f\f N VTp [T1] -21.61 dBn
1 \‘H\V\ 2.44144309 GHz
-20 v T2
1VIEW /\‘/\‘JFI iMA
-30

"

R

-50

-60

=70

—-80

—90

Centex 2.441 GHz 220 kHz/ Span 2.2 MHz
Comment A: Occupied bandwidth: 912.6 KHz
Date: 14.MAR.2008 09:57:11
Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1




eurofins

RSS Gen
Occupied Bandwidth

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification 4.4.1 Occupied Bandwidth
Comment 1 Channel.: 78 / 2480 MHz
Comment 2 A spectrum analyzer with an integrated 99% power bandwidth function is used
Comment 3
Marker 1 [T1] RBW 20 kHz RF Att 30 dB
® Ref Lvl -2.47 dBm VBW 50 kHz
10 dEm 2.47997134 GHz SWT 14 ms Unit dBm
10
8 dB pPffset ¥Y1|[T1] —3.47 dBm
2.47997134 GHz
0 - oP 51762525050 kHz
NI(J\A/\/\'W\ VTl [T1] -19.44 dBr
.47952605 GHz

—-20.98 dBm
.48043868 GHz

=20

1VIEW 1mMA
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~40 /W"L\’\ J/ TN’
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=70

-80

-390

Center 2.48 GHz 220 kHz/ Span 2.2 MHz

Comment A: Occupied bandwidth: 912.6 KHz
Date: 14 ,MAR,2008 09:59:02

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex D

Time of occupancy (dwell time)

Test Report No.: GEM208010006-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex D




<% eurofins

FCC part 15.247

i Procisct San

Time of occupancy (dwell time)

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

& et 1

10 dBm

UMTS GSM phone

C610

Pantech Co., Ltd.

23°C / Vnom

Eurofins ETS Product Service GmbH / Mr. Hoppe
FCC part 15 section 247(a)

Time of occupancy

Channel.: 39 / 2441 MHz (Hopping mode)
64 events * 2.903 ms result; 185.792 ms

Delta 1 [T11} RBW 1 MHz RF ALt 40 dB
0.00 dB VBW 1 MHz
2.902717 ms SWT 4 ms Unit dBm

10
g8 dB fff et

-10

TRG

-20
1VIEW

1MA
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=50

-60

=70

-80

TR

-390

Center 2.441 GHz 400 ¥s/

Comment A: Burst length=2,90272 mns
Date: 14.MAR.2008 10:09:01

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Duty cycle

EUT

Model

Approval Holder
Temperature / Voltage

UMTS GSM phone

C610

Pantech Co., Lid.

23°C |/

Vnom

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(b)
Comment 1 Duty cycle
Comment 2 Channel.: 39 / 2441 MHz
Comment 3
Delta 2 [T1] RBW 1 MHz RF Att 40 dB
@Ref Lvl -0.12 dB VBW 1 MHz
30 dBm 6.259168 ms SWT 11 ms Unit dBm
30
8 dB pPffset Y| [T11 Q.04 dBrr
-47.104208 ¥s
20 a2 TTT] —4.12 dB
6.259168 ms
10 All [T11 =0.05 dB } .
2.880704 ms
1 1
0 N
1VIEW 1MA
-1Q
~20
3o M [al
A MWWW Wl e
-40
-50
~60
TR
-70

Center 2.441 GHz

Comment A: Duty cycle=0.46

Date:

14.MAR.2008

1.1 ms/

09:52:22

Measurement diagram

Eurofins ETS Product Service GmbH

Storkower Str. 38¢c, D-15526 Reichenwalde, Germany
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Annex E

Number of hopping frequencies

Test Report No.: G5M208010006-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex E
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ETS Product

FCC part 15.247
Number of hopping frequencies

EUT UMTS GSM phone
Model €610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C /  Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.: 64-78
Comment 3
RBW 300 kHz RF Att 30 dB
@Ref Lvl VBW 300 kHz
10 dBm SWT 5 ms Unit dBm
10
dB pEff
8 Dffset
0 H\/"‘"—‘\/""\/M\/M m\/rwl\/n \/-—-\\/r—'\ M\/Mvpn\/m\/ﬂ\
-10
-20
1VIEW \ 1MA
_30 I
-50
-60
-70
~-80
—-90
Center 2.478 GHz 2.5 MHz/ Span 25 MH=z
Comment A: Number of hopping frequencies
Date: 14 .MAR.2008 09:49:08
Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Number of hopping frequencies

EUT
Model

Approval Holder
Temperature / Voltage

Test Site / Oper.

ator

Test Specification

Comment 1
Comment 2
Comment 3

® Ref Lvl

10 dBm

UMTS GSM phone

C610

Pantech Co., Ltd.

23°C /  Vnom

Eurofins ETS Product Service GmbH / Mr. Hoppe
FCC part 15 section 247(a)

Number of hopping frequencies

Channel.:39-63

RBW 300 kHz REF ATt 30 dB
VBW 300 kH:z
SWT 5 ms Unit dBm

10

ODffset

TV

w

VNNV VY

—10

=20
1VIEW
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=70

~80

-90

Center 2.453 GHz 2.5 MHz/ Span 25 MHz

Comment A: Number of hopping fregquencies
Date: 14 .MAR.2008 09:42:45

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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FCC part 15.247
Number of hopping frequencies

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.; 14-38
Comment 3
RBW 300 kHz RF Att 30 dB
Ref Lvl VBW 300 kHz
10 dBm SWT 5 ms Unit dBm
10
8 dB pffset
OMH\/\/\/ / \/‘\/““u\/\/u\/‘\/A \/\[\ \/ |
-10 \/ \[ \/ \/ \/ / \/ \/ \/
-2Q
1VIEW 1MA
-30
-4q
-5Q
-6Q
-7q
-8¢
-90
Center 2.428 GHz 2.5 MHz/ Span 25 MHz

Comment A: Number of hopping frequencies
Date: 14 _MAR,.2008 09:40:02

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Number of hopping frequencies

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C / Vnom
Test Site / Operator Eurofing ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(a)
Comment 1 Number of hopping frequencies
Comment 2 Channel.; 0-13
Comment 3
RBW 300 kHz RF Att 30 dB
@Raf Lvl VBW 300 kHz
10 dBm SWT 5 ms Unit dBm
10
8 dB pPffset
| 2 |

0 pry  pede pem pee | oson e pS

//\/\/\/\/\/\/\/V VYV

-20
1VIEW / 1MA

=30

S

-50

-60

~70

-80

-20

Center 2.403 GHz 2.5 MHz/ Span 25 MHz

Comment A: Number of hopping frequencies
Date: 14.MAR.2008 09:37:17

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany
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Annex F

Carrier frequency separation

Test Report No.: G5M208010006-P-15

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247
Carrier frequency separation

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C /  Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(a)(1)
Comment 1 Carrier frequency separation
Comment 2 Channel.: 39/40 / 2441/2442 MHz
Comment 3 Hopping mode
Delta 1 [T1) RBW 100 kHz RF Att 30 dB
@Ref Lvl 0.01 dB VBW 100 kHz
10 dBm 1.01402806 MHz SWT 5 ms Unit dBm
10
8 dB pPffset

LT T
S VAN N
s RNV N

w
=20
_2R
-30
_3:
-40
Center 2.4415 GHz 220 kHz/ Span 2.2 MH=z

Comment A: Limit: > two—-thirds of the 20 dB bandwidth ; Result: Pass
Date: 14.MAR.2008 09:30:26

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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Annex G

Spurious emission radiated

Test Report No.: G5EM208010006-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Annex G



Carrier power (Field Strength)
FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: BBHAS120D

Comment 2: Freq: 2.402GHz, Emax: 91.14dBuV/m, RBW: 100kHz

Level [dBpV/m]

100.00

90.00

80.00

70.00

T J WMWWWWW ol A T e

2.395G 241G 242G 243G 244G 245G 246G 247G 2.488G
Frequency [HZz]

60.00
57.13

o MES 8. FCC_15247 harm
LIM FCC_Tx
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Pantech Co., Ltd.
UMTS GSM phone
C610 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom.: 3.8 V DC
Test Specification: according to §15.247
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 31.022MHz, Emax: 34.41dBuV/m, RBW: 100kHz
o ]
Level [dBpV/m] |
80.0
70.0 I
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50.0 |
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

80.00

70.00

60.00

50.00

40.00

30.00

22.05

Pantech Co., Ltd.
UMTS GSM phone
C610 / 2402 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom.: 3.8 V DC
according to $15.247
Dist.: 3m, Ant.: HK 116

Freq: 190.802MHz, Emax: 34.33dBuV/m, RBW:

Handrik

100kHz

Level [dBpV/m]

4

W/WMM
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30M
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

80.00

70.00

60.00

50.00

40.00

30.00

20.00

10.00

1:
2

Level [dBuV/m]

Pantech Co., Ltd.

UMTS GSM phone

C610 / 2402 MHz

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom.: 3.8 V DC
according to §15.247

Dist.: 3m, Ant.: HL 223, amplif.

Freq: 581.563MHz, Emax: 28.69dBpv/m, RBW:

Handri

100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: cel0 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to $15.247

Comment 1: Dist.: 3m, Ant.: HL 223, amplif.

Comment 2: Freq: 870.140MHz, Emax: 23.46dBuV/m, RBW: 100kHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: 'nom,: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment. 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.415GHz, Emax: 49.22dBuvV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.816GHz, Emax: 48.74dBuV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: Cc610 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.415GHz, Emax: 49.22dBpv/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: c610 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to $§15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freg: 7.816GHz, Emax: 48.74dBuV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: c610 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D,

Comment 2: Freq: 11.367GHz, Emax: 41.83dBuv/m, RBW: 1MHz

Level [dBpV/m]

75.00

70.00

60.00

50.00

4000 WWMFWWWWMW

) AWJ - A & al d& n A/V\!AA,VA MK\MMWMV\NM /‘A"’\'\A'Av/“\

32.95
8G 9G 10G

Frequency [Hz]

-------------------- -MES 5, FCC_15247
LIM FCC restricted

11G 12G

Page 1/1 12/03/2008 10:58 Overview / Antenna vertical



Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Test Site / Operator:

Holder: Pantech Co., Ltd.

UMTS GSM phone
Ce610 / 2402

MHz

Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freg: 10.982GHz, Emax: 41.72dBpV/m, RBW: 1MHz
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Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Pantech Co., Ltd.
UMTS GSM phone
€610 / 2402 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom.: 3.8 V DC
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 14.204GHz, Emax: 44.38dBuvV/m, RBW:
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.
EUT: UMTS GSM phone
Model: C610 / 2402 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Comment 2: Freq: 14.335GHz, Emax: 44.47dBpV/m, RBW: 1MHz
—
Level [dBpV/m] ‘
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50.00 !
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Specification:
Corment 1:

Comment 2:

75.00

70.00

65.00

60.00

55.00

50.00

45.00

40.00

36.15

Level [dBpV/m]

Pantech Co., Ltd.
UMTS GSM phone
C610 / 2402 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom,: 25°C / Unom.: 3.8 V DC
according to §15.247, peak detector
Dist.: 3m, Ant.: HLO25, amplif.

Freg: 24.596GHz, Emax: 49.94dBuV/m, RBW:

Handrik

1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2402 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr.
Test Conditions: Tnom,: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2:

‘ Level [dBpV/m]

Handrik

Freq: 24.596GHz, Emax: 50.21dBuV/m, RBW: 1MHz

\ 75
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50
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr, Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247

Comment 1: Dist.: 3m, Ant.: HK 116

Comment 2: Freq: 30.341MHz, Emax: 34.03dBuv/m, RBW: 100kHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m]

SUBPART C

Pantech Co., Ltd.
UMTS GSM phone
C610 / 2441 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom,: 253°C / Unom.: 3.8 V DC
according to §15.247
Dist.: 3m, Ant.: HK 116

Freqg: 174.449MHz, Emax: 34.06dBuv/m, RBW:

Handrik

100kHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder:

EUT:
Model:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment
Comment

80.00

70.00

60.00

50.00

40.00

30.00

20.00

10.00
4.96

1:
2:

Level [dBpV/m]

Pantech Co., Ltd.
UMTS GSM phone
cel0 / 2441 MHz

Eurofins ETS Product Service GmbH / Mr,

Tnom.: 25°C / Unom.: 3.8 V DC
according to $15.247
Dist.: 3m, Ant.: HL 223, amplif,

Freg: 581.563MHz, Emax: 28.23dBpvV/m, RBW:

Handrik

100KkHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.
EUT: UMTS GSM phone
Model: Ce6l0 / 2441 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC
Test Specification: according to 515,247
Comment 1: Dist.: 3m, Ant.: HL 223, amplif.
Comment 2: Freq: 884.569MHz, Emax: 23.69dBuV/m, RBW: 100kHz
Level [dBuV/m] W
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, amplif.

Comment 2: Freq: 3.988GHz, Emax: 44.12dBpV/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS120D, amplif.

Comment 2: Freq: 3.942GHz, Emax: 44.16dBpv/m, RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Pantech Co., Ltd.
UMTS GSM phone
c610 / 2441 MHz

Approval Holder:
EUT:
Model:

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom.: 25°C
Test Specification:
Comment 1:

Comment 2:

Dist.: 3m, Ant.: BBHAS120D,
Freq: 7.992GHz, Emax:

Level [dBpV/m]

/ Unom.: 3.8 V DC
according to $15.247, peak detector
ampl.+HP.
49.86dBpvV/m, RBW:

1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Level [dBuV/m])

SUBPART C

Pantech Co., Ltd.

UMTS GSM phone

C610 / 2441 MHz

Eurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom.: 3.8 V DC

according to §15.247, peak detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 7.984GHz, Emax: 49.56dBpV/m, RBW: 1MHz
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:
Test Specification:

Comment

1:

Comment 2:

-

75.00

70.00

60.00

50.00

40.00

32.87

Level [dBpV/m]

Pantech Co., Ltd.

UMTS GSM phone

Col0 / 2441 MHz

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom.: 3.8 V DC
according to $15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 11.022GHz, Emax: 42.27dBpuvV/m, RBW:

Handrik

1MHz
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

Pantech Co., Ltd.
UMTS GSM phone
€610 / 2441 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom.: 3.8 V DC
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 11.351GHz, Emax: 41.91dBpV/m, RBW:

Handrik

1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

Pantech Co., Ltd.

UMTS GSM phone

c610 / 2441 MHz

Eurofins ETS Product Service GmbH / Mr.
Tnom.: 25°C / Unom.: 3.8 V DC
according to $15.247, peak detector
Dist.: 3m, Ant.: BBHAY9120D, ampl.+HP,.
Freg: 13.743GHz, Emax: 44.02dBuV/m, RBW:

Handrik

1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: celo0 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr.
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Comment 2: Freq: 13.944GHz, Emax: 44.64dBuv/m, RBW:

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HL025, amplif.

Comment 2: Freq: 24.577GHz, Emax: 49.45dBuV/m, RBW: 1MHz

Level [dBpV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2441 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24.577GHz, Emax: 49.61dBpV/m, RBW: 1MHz

| Level [dBpV/m]
75.00

70.00

65.00

. 60.00

55.00

50.00

4500 b _Aﬁﬂm&ﬁﬂwvwv\wﬂ M/MA:

“ 1 RN
wh

4000kﬁﬂpﬂﬂdfJA4WMWMJNFAWKWWMJMH “VWNWV U :

1 v

35.87

17G  18G 19G 20G 21G 22G 23G 24G 25G 26.5G |
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

SUBPART C

Pantech Co., Ltd.

EUT: UMTS GSM phone
Model: Cc610 / 2480 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC
Test Specification: according to $15.247
Comment 1: Dist.: 3m, Ant.: HK 116
Comment 2: Freq: 30.341MHz, Emax: 34.45dBpV/m, RBW: 100kHz
Level [dBpV/m]
80.00
70.00
60.00
50.00
40.00
\ ; MW&AW\/\W%MWW
30.00 WMM W'AW#MWMM
R I
21.63
30M 60M 80M 100M 120M 140M 160M 180M 200M
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test 5ite / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Level [dBpV/m]

SUBPART C

Pantech Co., Ltd.
UMTS GSM phone
Cel0 / 2480 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom.: 3.8 V DC
according to §15.247
Dist.: 3m, Ant.: HK 116

Freg: 199.319MHz, Emax: 33.64dBpV/m, RBW:

100kHz

Handrik

80.00

70.00

60.00

50.00

40.00

ey

i

30.00

W%«AWMW e

A adhd 'I‘WV'\M

21.28
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LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

80.00
70.00
60.00
50.00
| 40.00
30.00
20.00

10.00

Page 1/1

( Level [dBuV/m]

Pantech Co., Ltd.
UMTS GSM phone
C610 / 2480 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom.: 3.8 V DC
according to £15.247
Dist.: 3m, Ant.: HL 223, amplif.

Freq: 530.261MHz, Emax: 27.49dBpvV/m, RBW:

Handrik

100kHz

MM

T

5
200M 300M

400M 500M 600M 700M 800M

Frequency [Hz]

900M 1G

2. FCC_15247

LIM FCC_restricted

12/03/2008
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C
Approval Holder: Pantech Co., Ltd.
EUT: UMTS GSM phone
Model: c610 / 2480 MHz
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr, Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC
Test Specification: according to §15.247
Comment 1: Dist.: 3m, Ant.: HL 223, amplif.
Comment 2: Freq: 979.158MHz, Emax: 24.77dBuvV/m, RBW: 100kHz
Level [dBuV/m]

80.00

70.00 H

60.00

50.00

L] »
40.00
30.00
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fﬁvhbv
A

10.00 bl
l M
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Spurious emissions

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

Field Strength
SUBPART C

Pantech Co., Ltd.

UMTS GSM phone

C610 / 2480 MHz

Eurofins ETS Product Service GmbH / Mr., Handrik
Tnom.: 25°C / Unom.: 3.8 V DC

according to $15.247, peak detector

Dist.: 3m, Ant.: BBHAS120D, amplif.

Freq: 2.487GHz, Emax: 59.27dBuvV/m, RBW: 1MHz

Level [dBuV/m]

75.00

Page 1/1 12/03/2008

10:28 Overview / Antenna vertical
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Spurious emissions Field Strength

FCC RULES PART 15,

Approval Holder:

EUT:

Model:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

SUBPART C

Pantech Co., Ltd.

UMTS GSM phone

610 / 2480 MHz

FEurofins ETS Product Service GmbH / Mr. Handrik
Tnom.: 25°C / Unom.: 3.8 V DC

according to §15.247, average detector

Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Freq: 2.488GHz, Emax: 31.95dBuV/m, RBW: 1MHz

Level [dBpV/m]

60.00

55.00

50.00

45.00

40.00

35.00
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M |

30.00
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W

3
2.4835G
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LIM FCC restricted
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: Cc610 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH /  Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHAS8120D, amplif.

Comment 2 Freq: 2.487GHz, Emax: 59.27dBuV/m, RBW: 1MHz

Level [dBuV/m]
75.00

70.00

60.00

50.00

40.00 M

1G 1.5G 2G 2.5G 3G 3.5G 4G
Frequency [Hz]

31.73
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freq: 7.776GHz, Emax: 49.78dBuV/m, RBW: 1MHz

Level [dBpV/m]

75.00

70.00

65.00

60.00

55.00

50.00

ahh

Mjwkﬂwﬂquﬂhw%wﬁ

N

45.00 o

S
40.00 M el

36.42
4G 5G 6G

Frequency [Hz]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freg: 7.984GHz, Emax: 48.94dBuV/m, RBW: 1MHz

r
Level [dBuV/m]
750

70.0

65.0

60.0

556.0

50.0

45.0 M\A"VJ\W/\

et Www

40.0 {m '

35.7
4G 5G 6G 7G 8G

Frequency [Hz]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik

Test Conditions: Tnom,: 25°C / Unom.: 3.8 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freg: 10.998GHz, Emax: 41.74dBuV/m, RBW: 1MHz
e .

Level [dBpV/m]

76.00

70.00

60.00

50.00
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40.00

e A AT

LUV e

Y R AV W W I
ey I EEEAEAS A A an 44

32.94
8G 9G 10G

Frequency [Hz]

111G 12G

———MES 5. FCC_15247
LIM FCC_restricted

Page 1/1 12/03/2008 11:23 Overview / Antenna vertical




Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: pPantech Co., Ltd.

EUT: UMTS GSM phone

Model: Cc610 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to §15.247, peak detector

Comment 1: Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.

Comment 2: Freqg: 11.246GHz, Emax: 41.74dBuv/m, RBW: 1MHz

Level [dBuV/m]

75.00

70.00

60.00

50.00

4000 A A lvv’“""v"vl u" A‘VAIAM‘(MMWWWW
WWU KAl

32.62
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Pantech Co., Ltd.
UMTS GSM phone
€610 / 2480 MHz

Test Site / Operator: Eurofins ET$ Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC
Test Specification: according to §15.247, peak detector
Comment 1: Dist.: 3m, Ant.: BBHAS9120D, ampl.+HP.
Comment 2: Freq: 14.445GHz, Emax: 44.56dBuV/m, RBW: 1MHz
Level [dBuV/m]
75.00
70.00
65.00
60.00
55.00
50.00
45.00
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval
EUT:
Model:

Holder:

Test Site / Operator:
Test Conditions:

Test Specification:
Comment 1:

Comment 2:

75.00

70.00

65.00

60.00

55.00

Level [dBpV/m]

Pantech Co., Ltd.
UMTS GSM phone
Cc610 / 2480 MHz

Eurofins ETS Product Service GmbH / Mr.

Tnom.: 25°C / Unom.: 3.8 V DC
according to §15.247, peak detector
Dist.: 3m, Ant.: BBHA9120D, ampl.+HP.
Freq: 14.956GHz, Emax: 44.09dBpV/m, RBW:

Handrik

1MHz
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45.00

40.00

35.11
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom,: 25°C / Unom.: 3.8 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO25, amplif.

Comment 2: Freq: 24.615GHz, Emax: 50.25dBpV/m,

RBW: 1MHz

Level [dBuV/m]
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Spurious emissions Field Strength

FCC RULES PART 15, SUBPART C

Approval Holder: Pantech Co., Ltd.

EUT: UMTS GSM phone

Model: C610 / 2480 MHz

Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Handrik
Test Conditions: Tnom.: 25°C / Unom.: 3.8 V DC

Test Specification: according to $15.247, peak detector

Comment 1: Dist.: 3m, Ant.: HLO025, amplif.

Comment 2: Freq: 24.577GHz, Emax: 49.26dBuV/m, RBW: 1MHz

Fﬁ Level [dBuV/m]
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70.00

65.00

60.00
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Annex H

Band-edge compliance

Test Report No.: G5M208010006-P-15

Eurofing ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex H




FCC part 15.247

eurofins|

Band-edge compliance of RF conducted emissions

EUT

Model

Approval Holder
Temperature / Voltage

UMTS GSM phone

€610
Pantech Co., Ltd.
23°C /  Vnom

Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 0 / 2402 MHz
Comment 3 Single frequency mode
Delta 1 [T1] RBW 50 kHz RF Att 30 dB
Ref Lvl -45.42 dB VBW 50 kHz
10 dBm -3.35671343 MHz SWT 5 ms Unit dBEm
10
8 dB pffset
1
0 /\JY
VA
1VIEW /j \ 1MA
-40 /A\ /
A AV
-50
-60
~70
-80
F1
-30
Center 2.40035 GHz 500 kHz/ Span 5 MHz
Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 14.MAR.2008 08:27:31
Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
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FCC part 15.247

Band-edge compliance of RF conducted emissions

EUT

Model

Approval Holder
Temperature / Voltage
Test Site / Operator
Test Specification
Comment 1

Comment 2

Comment 3

UMTS GSM phone

c610
Pantech Co., Lid.
23°C / Vnom

Eurofins ETS Product Service GmbH / Mr. Hoppe
FCC part 15 section 247(c)

Band-edge compliance

Channel.. 78 / 2480 MHz

Single frequency mode

Delta 1 [T1)] RBW 50 kHz RE Attt 30 dB
Ref Lvl ~46.02 dB VBW 50 kHz
10 dBm 4,23847695 MHz SWT 5 ms Unit dBm
10
8 dB Dffset
1
o VJJVY
—-10 /f
-20
iMA

—BC!

-4Q

=50

-60

=70

—80

-90

F2

Center 2.48175 GHz

Comment A: Limit:
Date:

14.MAR.

500 kHz/ Span 5 MHz

Marker Delta value >20 dB; Result: PASS

2008 08:31:01

Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany
Page 1 of 1
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FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C /[ Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.: 0 / 2402 MHz
Comment 3 Hopping mode
Delta 1 [T1] RBW 50 kH=z RF Att 30 dB
® Ref Lvl -44.21 dB VBW 50 kHz
10 dBm -3.57715431 MHz SWT 5 ms Unit dBm
He 8 dB Pffset

1
Y

) L
A,
B — // 1
-
N

i FORU S PR VO P

-50

-60

=70

-80

Fl

-90

Center 2.40035 GHz 500 kHz/ Span 5 MHz

Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 14,MAR.2008 08:53:03

Measurement diagram

Eurofing ETS Product Service GmbH
Storkower Str. 38c, D-15526 Reichenwalde, Germany

Page 1 of 1
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FCC part 15.247
Band-edge compliance of RF conducted emissions

EUT UMTS GSM phone
Model C610
Approval Holder Pantech Co., Ltd.
Temperature / Voltage 23°C /  Vnom
Test Site / Operator Eurofins ETS Product Service GmbH / Mr. Hoppe
Test Specification FCC part 15 section 247(c)
Comment 1 Band-edge compliance
Comment 2 Channel.. 78 / 2480 MHz
Comment 3 Hopping mode
Delta 1 [T1] RBW 50 kHz RE Att 30 dB
@Ref Lvl -44.37 dB VBW 50 kHz
10 dBm 3.59719439 MHz SWT 5 ms Unit dBm
10
8 dB Dffset
1
0 h 4
Flo\\\’\//[,
K
1VIEW \ 1MA
-30
1
-4 T
h\A WARNPIRY, TN FEPRITN SO ey AN AN
-50Q
-6Q
-70
-89
F2
-90
Center 2.48175 GHz 500 kHz/ Span 5 MHz
Comment A: Limit: Marker Delta value >20 dB; Result: PASS
Date: 14.MAR.2008 09:17:54
Measurement diagram

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Page 1 of 1
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Annex |

AC power line conducted emissions

Test Report No.: G5EM208010006-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38¢, D-15526 Reichenwalde, Germany

Annex |



EMI voltage test in the ac-mains according to FCC part 15

Approval Holder: Pantech Co., Ltd.
EUT: UMTS GSM phone
Model: C610
Test Site / Operator: Eurofins ETS Product Service GmbH / Mr. Pflug
Test Conditions: Unom: 120 V AC (AC/DC-ADAPTOR), Tnom: 23°C
Test Specification: Vv-Network: ESH2-Z5 (L1)
Comment 1: mode: charging
Comment 2: adaptor: pantech
Level [dBuV]
70
M
60 —
—
50
40
fon 1
30 ! “‘ s i ¢ R i_
i : i i B gt [
5, ; : ;
20 l ‘
] v
Y ! l T !
£
10 ‘

0
150k 300k 500k 700k 1M 2M 3M 4M 6M 10M 30M
Frequency [Hz]

FCCpl5 norm_pre PK
FCCplS norm _pre AV
FCCpl5 QP_01 Voltage QP Limit
FCCpl5_AV_01 Voltage AV Limit
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EMI voltage test in the ac-mains according to FCC part 15

Approval Holder:

EUT:

Model:

Test Site / Operator:

Pantech Co., Ltd.

UMTS GSM phone

€610

Eurofins ETS Product Service GmbH / Mr. Pflug
Tnom: 23°C

Test Conditions: Unom: 120 V AC (AC/DC-ADAFPTCR),
Test Specification: V-Network: ESH2-7Z5 (N)
Comment 1: mode: charging
Comment 2: adaptor: pantech
Level [dBuV]
70
M
60
~J
--...“
’ 50 \ f é M
i A - AT,
i ! : i PRl
40 f+ i E : f Wi ]
BRI
L I
30 I : t
N A LT
20 \ / ! / ’ ! { ’H u 1) n I h i i
‘i%u's 1%;! \\{ ;
|V / i1t 9 |
10 —ir
ST
|
O \../’/ {1 T
-10
150k 300k 500k 700k 1M 2M 3M 4M 6M 10M 30M
Frequency [Hz]
x % 'MES FCCpl5 norm_£fin QP ) -

LIM FCCpl5_QP 01
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Annex J

Receiver radiated emissions

Ehe e

Test Report No.: G5M208010006-P-15

Eurofins ETS Product Service GmbH
Storkower Str. 38¢c, D-15526 Reichenwalde, Germany

Annex J




